
OWNER AND PARTS MANUAL

 MODEL: 988

HEAVY DUTY

988 CULTIVATOR UNIT

1



4

5

1918171615141312107

6

9

3

2

8

1

11

ITEM NO. DESCRIPTION PART NO. QTY.

1 POLY BUSHING BM6104 2

2  GAUGE WHEEL ARM SMGWA 1

3 5/8" FLANGED HEAD WHIZ NUT 11-WZN-58 2

4 5/8" FLAT WASHER 11-FWZP58 1

5 5/8" X 3-1/2" BOLT 11-G5C58312 2

6 GAUGE WHEEL SPINDLE SM-GWS 1

7 GREASE SEAL  06-906284 1

8   INNER TAPERED ROLLER BEARING   09-P752343 1

9   INNER RACE/CUP  JL69310 1

10   HUB 06-W888-CMP  1

   11                            OUTER RACE/CUP  09-LM67010 1

12   OUTER TAPERED ROLLER BEARING 09-P702203 1

13  2"X.94".16" SPINDLE WASHER 06-913607 1

14   7/8" - 14 SPINDLE NUT 06-912952 1

15   5/32" X 2" COTTER PIN 05-CP156-200 1

16 2.448"X1.24" DUST CAP 1513 06-909905 1

17 WHEEL 6ON6-8X10 1

18   1/2"-20X1-1/4" WHEEL BOLT 06-943549 6

   19                                       TIRE  20.5X8.0-10 1

GAUGE WHEEL ASSEMBLY

2



174 5 7 8 10 11 12 13 14 15 16

1

6 9

2

3

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 1/2"X3" BENT HITCH 
PIN 06-P71111 1

2 GRIP CLIP HITCH PIN 
3/16"X3-3/4" 05-3608 1

3 COULTER ARM SMCA 1

4 GREASE SEAL 06-906284 1

5 INNER TAPERED 
ROLLER BEARING 09-P752343 1

6 INNER RACE/CUP JL69310 1

7 1/2" X 1-1/4" BOLT 11-G5C12114 4

8 HUB SM4BH 1

9 OUTER RACE/CUP 09-LM67010 1

10 OUTER TAPERED 
ROLLER BEARING 09-P702203 1

11 2"X.94".16" SPINDLE 
WASHER 06-913607 1

12 7/8"-14 SPINDLE NUT 06-912952 1

13 5/32"X2" COTTER PIN 05-CP156-200 1

14 2.448"X1.24" DUST 
CAP 1513 06-909905 1

15 17" FLUTED COULTER 
BLADE 03-F1774 1

16 DUST CAP KEEPER SMDCK 1

17 1/2" FLANGED HEAD 
WHIZ NUT 11-WZN-12 4

COULTER ASSEMBLY

3



ITEM NO. DESCRIPTION PART NUMBER QTY.

1 3/4" FLANGED HEAD WHIZ NUT 11-WZN-34 1

2 RIGHT DISC ARM (as shown in illustration) 
LEFT DISC ARM

SMBODAR 
SMBODAL

1 
1

3 5/8" FLAT WASHER 11-LO58 1

4 2-3/8" INTERNAL HOUSING RING 41MH33 2

5 RADIAL BEARING 09-IM-206GGH 2

6 3/8"X1" BOLT 11-G5C381 4

7 HUB SMBODH 1

8 3/4" FLAT WASHER 11-FWZP34 1

9 3/4"X3-3/4" BOLT 11-G5C34334 1

10 2.448"X1.24" DUST CAP 1513 06-909905 1

11 PLAIN 14"X5MM 6GA OPENER DISC 03-P148 1

12 Stover Nut Locknut   11-LN38 4

2

BARREN OFF DISC ASSEMBLY

1 3 5 6 7 9 10 11 124 45 8

4



4 5 8

3

7

2

1

6

ITEM NO. DESCRIPTION PART NUMBER QTY.

1 SECURING CLIP PIN 08-P7910 2

2 1" CLEVIS PIN 08-P7712 1

3 RATCHET JACK 08-SL-1541 1

4 SNAP RING 5CE43 1

5 DEPTH HAND SMDH 1

6 DEPTH HAND PIN SMDHP 1

7 FLAT WASHER 11-FWZP1 2

8 COTTER PIN 05-CP187-150 1

DEPTH ASSEMBLY

5



ITEM NO. DESCRIPTION PART NUMBER QTY.

1 3/8"X1" FLANGE BOLT 11-WLFS-381 2

2 ELBOW 00-P0620416B 1

3 AIR BAG W01-358-1025 1

4 POLY BUSHING BM6104 8

5 TOP LINKAGE ARM SMTLA 1

6 3/8"X3-1/2" BOLT 11-G5C38312 2

7 BOTTOM LINKAGE ARM SMBLA 1

8 AIR BAG BRACKET SMABB 1

9 7/16" FLANGED HEAD WHIZ NUT 11-WZN-716 2

10 PIN SM114 2

11 7/16"X2-1/2" BOLT 11-G5C716212 2

12 3/4" FLANGED HEAD WHIZ NUT 11-WZN-34 4

13 U BOLT SMUB7X7 2

LINKAGE ASSEMBLY

9 10 11

3

1

2

12

4

5

7

6

8 13

6



7

6

5 11

8 10

3

9

1

4

2

COULTER ARM

GAUGE WHEEL ARM & JACK

RIGHT DISC ARM

LEFT DISC ARM

AIR BAG BRACKET

988 UNIT ASSEMBLY

7



ITEM NO. DESCRIPTION PART NUMBER QTY.

1 3/4"X3" BOLT 11-G5C343 1

2 U BOLT SMUB2X2 1

3 HAMBY SHANK 03-BEC-6 1

4 3/4" FLANGED HEAD WHIZ NUT 11-WZN-34 3

5 CUTAWAY ARM SMCAA 2

6 1/2"X3" BENT HITCH PIN 06-P71111 4

7 988 UNIT SM988U 1

8 PIN SM114 3

9 7/16"X2-1/2" BOLT 11-G5C716212 3

10 7/16" FLANGED HEAD WHIZ NUT 11-WZN-716 3

11 GRIP CLIP HITCH PIN 3/16"X3-3/4" 05-3611 4

988 UNIT ASSEMBLY (CONTINUED)

8


	988 Cultivator Parts Manual (1).pdf
	AIR BAG BRACKET BOM.PDF
	Sheet1
	Drawing View1


	UNIT EXPL VIEW BOM.PDF
	Sheet1
	Drawing View1

	Sheet2

	SMALL DISC BOM.PDF
	Sheet1
	Drawing View1


	LARGE DISC BOM.PDF
	Sheet1
	Drawing View1


	GAUGE WHEEL ARM BOM.PDF
	Sheet1
	Drawing View1


	WHEEL BOM.pdf
	Sheet1
	Drawing View1


	UNIT EXPL VIEW BOM.PDF
	Sheet1
	Drawing View1

	Sheet2

	SMALL DISC BOM.PDF
	Sheet1
	Drawing View1


	LARGE DISC BOM.PDF
	Sheet1
	Drawing View1


	GAUGE WHEEL ARM BOM.PDF
	Sheet1
	Drawing View1


	COULTER & DISC ARMS DIMENSIONS.PDF
	Sheet1
	Drawing View1


	AIR BAG BRACKET BOM.PDF
	Sheet1
	Drawing View1






